
R

REPLACEMENT
PARTS

MODEL NO. CAPACITY DESCRIPTION
20 TON LOW HEIGHT AIR/HYDRAULIC FLOOR JACK20 TON72090A

13

9

8
10

14
3

12

15

21

22
19

23

24

18

1

17

14

11

4

5

16

25

6

C

2
7

INDEX
NO. DESCRIPTION PART

NO.
REQ’D

NO.

Air/Hyd. Jack Drilled for 72090A

Ram Extension

Wheel

1

2

2

1
2
3
4
5

6
7
8
9

10

11
12
13
14
15

Washer 2

16
17

19
20

Spring 2

Handle Assembly 1

Release Knob 1220133

N/A

220122

220134
220064

220071

220130
Release Shaft

Base Assembly
Spring Hanger

Cotter Pin

1

1

1

220063

220132

220125
220121

M8 x 1.25 x 25 Flathead Allen Screw
Extension Screw Assembly 1

33190
M8 Nylock Nut 31123
M8 x 1.25 x 45 Bolt 23191

M8 x .08 x 15 Set Screw 13006
Set Screw 1220052

18 Spring 1220145
Hose Assembly 1220150
Handle Grip 1220131

21

23
24

Slip Collar 1220050
22 Ram Sleeve 1620136

Air Valve Assembly 1220140
Air Motor Assembly 1620137

25 Complete Handle Assembly 145100855

2019

220135

2

20


